Aufbauanleitung
Assembly Instructions

Model Number:
HWC-G27

Item Number #71110, 71111, 71112, 71113, 71114
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PART LIST AND HARDWARE SINGLE CHAIR
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Back Frame
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Bolt M6x30
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Bolt M6x40
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Washer 16x8x1
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SINGLE CHAIR (2 PCS)
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PART LIST AND HARDWARE TABLE

Toptable Frame

Fx2

Table Leg Frame

Gx2
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Table Side Frame

IJx2
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Bolt M6x20

Mx8

Bolt M6x30
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Washer 16x8x1
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TABLE (1PCS)
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